
®

High Rise 8000
ROCK REMOVAL

Published: 1/10 Part No. R400-010PS/N R40010065002 – R40010078002 inclusive

PARTS MANUAL
An Operators Manual with IMPORTANT Safety, Assembly,
Operation andMaintenance informationwas packagedwith this
Parts Manual during final inspection at the factory. If the
OperatorsManual ismissing at any time, please contact Schulte
Industries Ltd. At (306) 287-3715 to receive your free
replacement manual.

Si No Lee Ingles, Pida
Ayuda a Alguien

Que Se Lo Lea Para Que le
Traduzca Las

Medidas de Seguridad

¡ATENCIÓN!
LEA EL INSTRUCTIVO

Schulte Industries Ltd.
PO Box 70
Englefeld Saskatchewan
Canada S0K 1N0
Tel. (306) 287-3715
Fax. (306) 287-3355
Parts Fax. (306) 287-4066
Email: info@schulte.ca
Web: www.schulte.ca © 2010 Alamo Group

mailto:info@schulte.ca
http://www.schulte.ca
LUKE HP
NESSA LABEL



Parts Ordering Guide
The following instructions are offered to help eliminate delay and error in processing purchase
orders for the equipment in this section.

1. The Purchase Order must include the name and address of the person or organization ordering
the parts, who should be charged, and if possible, the serial number of the machine for which
the parts were ordered.

2. The Purchase Order must clearly list the quantity of each part, the complete and correct part
number, and the description of the part.

3. Schulte Industries Ltd reserves the right to substitute parts where applicable.

4. Schulte Industries Ltd reserves the right to change prices without prior notice.

NOTE: Please refer to the Safety Section in the front of the Operators Manual for the proper
Part Number when ordering Replacement Safety Decals. Safety decals are available
free of charge from the Schulte Parts Department.

NOTE: If the Operators Manual does not accompany this Parts Manual please obtain one, free
of charge from the Schulte Parts Department. DO NOT operate this implement unless
you READ, UNDERSTAND, and FOLLOW the Safety and Operation instructions
contained in the Operators Manual

NOTE: Please note that the appearance of some parts may vary from the artwork shown in
the Manual.

For maximum safety and to guarantee optimum product reliability, always use
genuine Schulte Parts. The use of inferior replacement parts may cause premature
or catastrophic failure, which could result in serious injury or death.
Direct any questions regarding parts to:

Schulte Industries Ltd ®
P.O. Box 70

Englefeld, Saskatchewan
Canada S0K 1N0

Phone: (306)-287-3715
Parts Fax: (306) 287-4066

Email: info@schulte.ca

®

mailto:info@schulte.ca


R400 Main Frame.....................................................................................................................................1
R400 Bucket Linkage................................................................................................................................3
R400 Bucket Assembly.............................................................................................................................5
Rock Picker Reel and Grate.....................................................................................................................7
R400 Hub & Axle......................................................................................................................................9
R400 Hydraulic Circuit............................................................................................................................11
Rock Picker Hydraulic Drive Kit..............................................................................................................13
R100-201 Flow Control Kit......................................................................................................................15
Motor, 116-006........................................................................................................................................17
Reel Type-Motor Valve Kit......................................................................................................................19
Motor Valve Kit (Electrical)......................................................................................................................20
Rock Picker Swing Hitch Option.............................................................................................................21
Hydraulic Cylinder, 100-4260..................................................................................................................22
Hydraulic Cylinder, 100-3252..................................................................................................................23
R400 CE Shielding..................................................................................................................................25
R400 Back Up Bumpers.........................................................................................................................27
Hitch Jack 232-550.................................................................................................................................28
Safety Chain S000-010...........................................................................................................................29

Part Index................................................................................................................................................31

R400-010P - Page iii - 1/10
© 2010 Alamo Group Inc.

TABLE OF CONTENTS



15

3

20
7

18
19

4

20

2

25

21

20

27

7

28

6

26

5
29

30
10

11

31

23

22

8
9

15

16

12

24

17

16 1

13
34

14

14
35

30

32
30

33

R400-010P - Page 1 - 1/10
© 2010 Alamo Group Inc.

R400 MAIN FRAME



DescriptionQtyPart No.Ref.
Hitch Pole Assembly1R400-1101
High Dump Main Frame1R400-1012
Rock Deflector190-053
Wedge Lock assembly1R100-1144
Hitch Jack1232-5505
Hitch Pole Pivot Pin1R100-1166
Grate Lock Pin2R100-1057
Manual Canister1280-2018
Hose Organizer1228-0129
Cushion Valve Sheild1R400-17410
Crossover Relief Valve1130-002011
Manual Mount Bracket2C000-35512
Bolt, 3/4 x 6 UNC2250-10713
Locknut, 3/4" UNC3270-00114
Bolt, 5/8 x 2 UNC5250-09015
Washer, 5/8"2256-00616
Locknut, 5/8" UNC1270-00417
Lockwasher, 5/8"4255-00518
Nut, 5/8" UNC4257-01919
Cotter Hairpin, 3/163271-05120
Hose and Tube Clamp1C000-00121
Bolt, 1/4 x 1" UNC3250-00222
Washer, 1/4"3256-01823
Locknut, 1/4" UNC3270-02524
Bolt, 3/8 x 1-3/4" UNC1250-02325
Locknut, 3/8" UNC1270-01726
Bolt, 1/2 x 4" UNC1250-04927
Locknut, 1/2" UNC1270-00728
Bolt, 5/16 x 3" UNC2250-01329
Washer, 5/16"6256-02030
Locknut, 5/16" UNC6270-02031
Bolt, 5/16 x 1" UNC4250-00732
Flow Control Sheild1R400-17533
Clevis Half2R000-11234
Bolt: 3/4 x 2-1/2 UNC: GR5: plated:1250-11435

R400-010P - Page 2 - 1/10
© 2010 Alamo Group Inc.

R400 MAIN FRAME



45
44

35

13

27

12
45

44

13
27

36

4

18

30

27

37

27

34

5

1

40
23

27 32

42 41 30 21

26

31
46

47

26

39

2

1625

29
33

10

30 17

42

27 36

41

22

43

37
30

27
34

18 34

6

9

11

43
30 27 24 19

36

17 43

30 20

36

4

5

7

43
30 27 14

38

228 26

26
28

347

10

9

6

25

15

29

8

31

47

46
47

12

42

41

48

R400-010P - Page 3 - 1/10
© 2010 Alamo Group Inc.

R400 BUCKET LINKAGE



DescriptionQtyPart No.Ref.
High Dump Main Frame1R400-1011
Tension Link2R400-1232
Hydraulic Hose Tube1R400-1293
Tension Link2R400-1194
Lifting Link2R400-1185
Front Truss2R400-1256
Left Rear Truss1R400-1277
Right Rear Truss1R400-1288
Tipping Lug2R400-1179
Tension Link2R400-14810
Symmetrical Lift Beam1R400-12411
Cylinder, 4 x 482100-426012
Cylinder Pin, Locking4R400-13813
High Dump Bucket Roller2R400-15114
Right Light Mount1R400-17315
Left Light Mount1R400-17216
Pin, 1 x 4 U.L.6R400-13417
Pin, 1" Dia. Forward Link4R400-13718
Pin 1.25 x 5.375 U.L. Greasable2R400-13519
Pin, 1.25 x 5.125 U.L., Greasable2R400-13120
Pin, 1" x 5-1/8 U.L.4R400-13321
Pin, 1.25 x 4 U.L., Greasable2R400-13222
Grate Pin2R100-11723
Pin, 1.25" x 5 U.L.2R400-13624
Lights, High Rise Rock Picker, With Harness1S000-09125
Bolt, 7/8 x 2-1/2" UNC4250-120426
Grease Zerk, Self Tap16273-00627
U-Bolt, 3/8 x 2 x 32258-11328
U-bolt, 3/8 x 4 x 5-1/164258-11029
Washer, 1/222256-01130
Lock nut, 7/8" UNC4270-00631
Bolt, 1 x 3 UNC2250-12532
Lock nut, 1" UNC2270-00233
Tension Bushing, 1" x 1-1/4" x 3/4" Long6362-01034
Tension Bushing, 1" x 1-1/4" x 1" Long2362-01535
Lock nut, 1/2" UNC12270-00736
Bolt, 1/2 x 2-3/4" UNC4250-05637
Bolt, 3/4 x 4 UNC2250-11138
Lock nut, 3/4" UNC2270-00139
Roll Pin, 3/8 x 3-1/22262-00940
Lockwasher, 1/210255-00941
Bolt, 1/2 x 1" UNC10250-06342
Bolt, 1/2 x 1-1/2" UNC8250-05943
Roll Pin, 1/4 x 24262-00744
Washer, 1"4256-00145
Washer, 3/88256-01746
Lock nut, 3/8" UNC12270-01747
Flat Washer, 2-1/2 x 3-9/162256-05248

R400-010P - Page 4 - 1/10
© 2010 Alamo Group Inc.

R400 BUCKET LINKAGE



9

7

3

10

7

6

4

8

6

6

8

1

8

7

8

57 7

9

9

7

7

8

2

8
711

9
7

9

7

9

10

7

7

6

9

R400-010P - Page 5 - 1/10
© 2010 Alamo Group Inc.

R400 BUCKET ASSEMBLY



DescriptionQtyPart No.Ref.
High Dump Bucket1R400-1201
Top Center Panel, High Lift bucket1R400-1452
Bucket Cover, High Dump1R400-1473
Right Panel, High Lift Bucket1R400-1444
Left Panel, High Lift Bucket1R400-1435
Support Bracket4R400-1466
Washer, 5/8"76256-0067
Locknut, 5/8" UNC50270-0048
Bolt, 5/8 x 1-1/2" UNC34250-0959
Bolt, 5/8 x 1-3/4" UNC12250-09010
Bolt, 5/8 x 2" UNC4250-09311

R400-010P - Page 6 - 1/10
© 2010 Alamo Group Inc.

R400 BUCKET ASSEMBLY



1

22

7

8

10

5

13

14

17
18

16

2

9

7

69

4

21

3

11 15

12

12

20 19

23

R400-010P - Page 7 - 1/10
© 2010 Alamo Group Inc.

ROCK PICKER REEL AND GRATE



DescriptionQtyPart No.Ref.
Grate, 1-1/2" tooth spacing1R100-1751
Reel1R100-1602
Batt Assembly360-493
Reel pin6230-0054
Batt tooth42579-0345
Flange bearing 2" bore, complete2352-1016
Bearing insert 2" bore2356-100
Lock nut, 5/8 UNC14270-0047
Bolt, 5/8 x 2-1/4 UNC8250-0898
Grease nipple, self tapping8273-0069
Flat washer, 5/8"6256-00610
Bolt, 5/8 x 1 UNC6250-09911
Tension bushing, 1-1/4 dia.6362-00412
Ext. spring, 1/2 wire, 22 coils6228-00813
Eyebolt, 5/8 UNC6258-00314
Lock washer, 5/8"6255-00515
Lock washer, 1/2"1255-00916
Spacer1590-60017
Bolt, 1/2 x 1-1/4, UNC1250-06118
Machine bushing, 2 x 3 x 14 ga.256-07319
Machine bushing, 2 x 3 x 10 ga.256-05320
Weld on tooth, 1-1/2" tooth spacing15570-02321
T-Iron, Complete, 1-1/2" Tooth SpacingR100-17722
Mach. bush., 2 x 2-1/2 x 10ga.256-053123
Mach. bush., 2 x 2-1/2 x 14ga.256-0532

R400-010P - Page 8 - 1/10
© 2010 Alamo Group Inc.

ROCK PICKER REEL AND GRATE



2 3

4 5
6

7
8

14

12

11
17

13

9

15

16

10

18

1
19

20

R400-010P - Page 9 - 1/10
© 2010 Alamo Group Inc.

R400 HUB & AXLE



DescriptionQtyPart No.Ref.
Axle plate assembly2R100-1401
Seal2207-0052
Bearing, inner2207-0013
Race, inner2207-0024
Grease zerk, self tapping2273-0065
Hub c/w outer races2205-0016
Race, outer2207-0047
Bearing, outer2207-0038
Dust cap2207-0069
Hub, c/w items #2-92206-01110
Valve2211-00211
Wheel, SW14C x 16.1, 8 bolt2201-00612
Wheel nut16207-06013
Cotter pin, 3/16 x 1-1/22271-00514
Castle nut, 1"-14 UNF2209-01115
Washer2209-01016
Tire, 16.5L x 16.1, 10 ply2210-00217
Wheel stud16207-04718
Lock nut, 5/8" UNC8270-00419
Bolt, 5/8 x 2 UNC ( Left Side Axle Plate)4250-09020
Bolt, 5/8 x 3 UNC ( Right Side Axle Plate)4250-087

R400-010P - Page 10 - 1/10
© 2010 Alamo Group Inc.

R400 HUB & AXLE



20

15

3

4

11

10

14

20

14

1

20 8

20
1

18

6

16

19

19

17

5

2

5

12

4

4

6

7
13

9

21

21

13

22

R400-010P - Page 11 - 1/10
© 2010 Alamo Group Inc.

R400 HYDRAULIC CIRCUIT



DescriptionQtyPart No.Ref.
Cylinder: 4 x 48 : 2" Shaft: Monarch Tie Rod: ORB ports2100-42601
Hyd. Hose Cover1R400-1762
Hose and tube clamp: 1/2"1C000-0013
Locknut: 3/8 UNC: plated6270-0174
Washer: 3/8":5256-0175
Hydraulic line clamp: plastic4124-0106
Hyd. Tube: 1/2 O.D. x 18 Ga.: 8 FJIC x 8 FJIC2126-1237
Hyd. Tube: 1/2 O.D. x 18 Ga.: 8 FJIC x 8 FJIC1126-1258
Hyd. Tube: 1/2 O.D. x 18 Ga.: 8 FJIC x 8 FJIC1126-1249
Hyd. Tube: 1/2 O.D. x 18 Ga. :8 FJIC X 8 FJIC2126-12210
Hyd. Hose: 3/8 x 140": 8FJIC x 8 MORB w/ Pioneer end2111-33011
Hydraulic Hose: 3/8 x 21: 8 MJIC x 8 MJIC2111-28612
Male tee: 3/4-16 JIC 37 deg:2108-00513
Elbow: 90: 3/4-16 ORB male x 3/4-16 JIC male2108-04314
Hyd. Hose 3/8" x 37": 8FJIC x 8FJIC1111-14815
Hydraulic Hose: 3/8 X 85: 8 FJIC x 8 FJIC1111-28916
Hyd. hose 3/8" x 45": 8FJIC x 8FJIC1111-22817
Hyd. Hose 3/8" x 91": 8FJIC x 8FJIC1111-18318
Elbow: 45: 3/4-16 ORB male x 3/4-16 JIC male2108-04419
Cable tie: 15" long: UV black: 120 lb. tensile4280-00820
Male elbow: 3/4-16 JIC 37 deg.2108-00121
Elbow: 90deg: #8 JIC male x #8 JIC female swivel1108-03122

R400-010P - Page 12 - 1/10
© 2010 Alamo Group Inc.

R400 HYDRAULIC CIRCUIT



18

31

32

29

26

30

33

24

25

19

15

11

6

8

28

14

9

1

10

4

12

7

21

18 17

23

22

13

6

20

16

15

6

8
5

3

2

27

34

27

35

NOTE: ITEM 33-250-019 3/8"x1-1/4" UNC BOLT, TORQUE TO 30 FTLBS.

R400-010P - Page 13 - 1/10
© 2010 Alamo Group Inc.

ROCK PICKER HYDRAULIC DRIVE KIT



DescriptionQtyPart No.Ref.
Lock nut, 5/16 UNC2270-0201
Crossover relief valve, 3/4 ORB1130-00202
Bolt, 5/16 x 3 UNC2250-0133
Hose assy 39"2111-2464
Bolt, 3/4 x 6-1/2 UNC2250-1065
Lock washer, 3/4"4255-0036
Set screw, 3/8 x 3/4 UNC, Sq hd1268-0227
Bolt, 3/4 x 1-1/2 UNC2250-1168
Hyd. motor 14.9 cu.in.-006 series1116-0069
Flat washer, 3/4"1256-00310
Hydraulic motor mount161-0111
Bolt,5/8 x 5" All Thread1250-08312
Bolt: 1/2 x 1-3/4 UNC: GR5: plated:2250-06013
Lock nut, 1/2 UNC2270-00714
Nut, 5/8 UNC2257-01915
Lock washer, 5/8"1255-00516
Flat washer, 3/8 x 1-1/2 10GA1256-01417
Lock washer, 3/8"4255-01318
Nut, 3/8 UNC2257-03219
Set screw, 3/8 x 1 UNC, Sq hd1268-00320
Bolt, 3/8 x 1 UNC1250-01821
Key1117-91222
Sprocket 80B11, 1-1/4 bore1312-82523
Offset link, #802311-80224
Connector link, #801311-80125
Roller chain, #80 si. strand, 57"1310-80526
Flat washer, 5/16"4256-02027
Drive shield1R100-30128
Sprocket 80Q45 c/w hub1312-83429
Hub, split taper, 2" bore1312-83530
Key1909-00131
Key1902-01032
Bolt, 3/8 x 1-1/4 UNC3250-01933
Flat washer, 5/8"1256-00634
Cushion Valve Sheild1R400-17435

R400-010P - Page 14 - 1/10
© 2010 Alamo Group Inc.

ROCK PICKER HYDRAULIC DRIVE KIT



4

2

9

5
7

1

14

6

3 10

8

11

13

12

14

15

16

17

R400-010P - Page 15 - 1/10
© 2010 Alamo Group Inc.

R100-201 FLOW CONTROL KIT



DescriptionQtyPart No.Ref.
Hyd. Hose: 1/2 x 111" : 8 FJIC x 8 MORB w/ Pioneer end1111-3311
Hyd. Hose: 1/2 x 95: 8 FJIC x 8 MORB w/ Pioneer end1111-3332
Elbow: 90 deg. Adj 7/8-14 ORB x 3/4 16 JIC 37 deg1108-0453
Elbow: 90deg: #8 JIC male x #8 JIC female swivel1108-0314
Male tee: 3/4-16 JIC 37 deg:1108-0055
Hyd. hose 1/2" x 13": 8FJIC x 10M-ORB1111-1536
Hyd. hose 1/2" x 22-5/8": 8FJIC x 8M-ORB1111-1547
Bolt: 1/4 x 2-1/2 UNC: GR5: plated:2250-0038
Locknut: 1/4 UNC: plated2270-0259
Flow control valve: #10 ORB: 1500 psi1133-001010
Tube assembly as per drawing1126-11611
Adapter: #8 Male ORB to #8 Male JIC1108-02512
Adapter:3/4-16 JIC malex7/8-14 ORB male1108-04613
Bolt: 3/8 x 1 UNC: GR5:1250-01814
Crossover relief valve: #8 ORB: 1800 psi1130-002015
Hyd. Hose 1/2" x 43": 10M-ORB x 8M-ORBX2111-24616
Hyd. motor: Char Lynn 2000: 14.9 cu in: #10 ORB1116-00617

R400-010P - Page 16 - 1/10
© 2010 Alamo Group Inc.

R100-201 FLOW CONTROL KIT



1

2
3

4
5

6
8

7

9 11

12

13
14

15

16

17 18

10

19
20

2321

22

R400-010P - Page 17 - 1/10
© 2010 Alamo Group Inc.

MOTOR, 116-006



DescriptionQtyPart No.Ref.
Seal, dust11
Housing, bearing, 2 bolt1117-9602
Seal, 3" ID43
Ring, back-up14
Seal, shaft15
Key1117-0126
Shaft & bearing kit1117-9617
Seal, shaft face18
Plate, wear1117-9629
Seal, o-ring, 5/16" ID310
Drive (14.9 in3 motor)1117-96311
Geroler, 1.758" width1117-96412
Drive valve1117-91813
Plate valve1117-96514
Valve1117-96615
Balance ring1117-96716
Seal face, inner117
Seal face, outer118
Pin1117-92519
Spring1117-93020
Housing valve, 7/8-14 ports1117-96921
Plug assembly, 7/16-20 UNF c/w o-ring1117-93222
Bolt, 6.1" (14.9 in3 motor)4117-96823
Seal kit, includes # 1,3-5,8,17,181117-970
Hydraulic Motor, Char Lynn 2000, 14. 9 in3116-006

R400-010P - Page 18 - 1/10
© 2010 Alamo Group Inc.

MOTOR, 116-006



6

5

3

8

7

9

3

3

11

4
2

4

12

8
13

10
EXHAUST SIDE

PRESSURE SIDE

DescriptionQtyPart No.Ref.
Hose assembly, 28 ", 1/2" DW1111-2452
Lock nut, 3/8" UNC7270-0173
Bolt, 3/8" x 1" UNC4250-0184
Bolt, 3/8" x 3-1/2" UNC3250-0285
Valve shield1520-4476
Run tee, swivel, 3/4-16 JIC2108-0307
Adapter, 3/4-16 ORBx 3/4-16 JIC2108-0258
Hose assembly, 17", 3/8" SW2111-2439
Solenoid operated valve 3/4-16 ORB, open crossover1127-10010
Mounting plate1431-0111
Hose assembly, 44", 1/2 DW1111-24412
Elbow, 90 deg. 3/4-16 ORB2108-04313

R400-010P - Page 19 - 1/10
© 2010 Alamo Group Inc.

REEL TYPE-MOTOR VALVE KIT



GRN

RED

BRN

YEL

BATT

RED

GRN

YEL

BRN

BATT

3

5 6

7

1

2

4

DescriptionQtyPart No.Ref.
Modified enclosure box1276-3171
Switch1276-1082
Fuse1275-0103
Wiring harness, solenoid, 12'1277-0044
Wiring harness, switch, 4'1277-0035
Jumper Cable1276-2976
Power harness1276-3187
Complete Switch assembly (ref 1-3, 5-7)1276-320

R400-010P - Page 20 - 1/10
© 2010 Alamo Group Inc.

MOTOR VALVE KIT (ELECTRICAL)



5

4

3

2

2

1

6

7

8

9

11

10

DescriptionQtyPart No.Ref.
Cylinder, 3 x 51100-32521
Clevis Pin, 1 x 2-7/8" U.L.2302-0152
Washer, 1"2256-0013
Cotter Pin, 3/16 x 1-1/22271-0054
Tension Bushing, 1 x 1-1/4 x 1 Long1362-0155
Restrictor1C000-0066
Elbow2108-0437
Hydraulic Hose, 183"2111-3328
Hose and Tube Clamp1C000-0019
Locknut, 3/8" UNC1270-01710
Bolt, 3/8" x 2-3/4" UNC1250-026111

R400-010P - Page 21 - 1/10
© 2010 Alamo Group Inc.

ROCK PICKER SWING HITCH OPTION



1

25

27

3

5

2
20

20

6

9

17

4

18

16

DescriptionQtyPart No.Ref.
Clevis Cap1101-1641
Rod Cap1101-1652
Piston1101-1663
Rod1101-1674
Tube, 4 x 481101-1685
Tie rod, 4 x 484101-1696
Seal Kit1101-1709
Nylon Thread Protector1101-17116
Rod Clevis1101-17217
Set Screw1101-16318
Tie Rod Nut4101-17320
Piston Nut1101-17425
Port Plug1101-17527

R400-010P - Page 22 - 1/10
© 2010 Alamo Group Inc.

HYDRAULIC CYLINDER, 100-4260



17

30

3

27

20

25

4

29

5

1

6

2
20

28

R400-010P - Page 23 - 1/10
© 2010 Alamo Group Inc.

HYDRAULIC CYLINDER, 100-3252



DescriptionQtyPart No.Ref.
Clevis Cap1101-2011
Rod Cap1101-2032
Piston1101-2343
Rod, 3 x 5101-1764
Tube, 3 x 51101-2855
Tie Rod, 3 x 54101-2866
Rod Clevis1101-02117
Tie Rod Nut8250-02220
Piston Nut1101-02325
Port Plug, ORB1101-24427
Seal Kit1101-02528
Nut, 3/8"1257-03229
Bolt, 3/8" x 1-3/4"1250-02330

R400-010P - Page 24 - 1/10
© 2010 Alamo Group Inc.

HYDRAULIC CYLINDER, 100-3252



8

9

14

12

10

15

1
16

17

18

5

12

13

10

2

11

5

7

12

13
4

13

6

11

3

11

3

11

14

13

R400-010P - Page 25 - 1/10
© 2010 Alamo Group Inc.

R400 CE SHIELDING



DescriptionQtyPart No.Ref.
Left Side Panel1R100-3031
Side Panel, Right1R100-3022
Cylinder Stop, 48"2R400-3013
Lower Right Side Plate1R100-3064
Plate4R100-3155
Rubber Wheel Chock2233-0576
Heyco Dome Plug1280-1517
Brace4R100-3148
Reel Belting1R100-3089
Support4R100-31610
Quick Pin, 5/16 x 3-1/2 U.L.4302-03511
Washer, 1/238256-01112
Bolt, 1/2 x 1-1/2 UNC14250-05913
Lock nut, 1/246270-00714
Bolt, 1/2 x 1-3/4 UNC32250-06015
Bolt, 5/8 x 1-3/4 UNC4250-09316
Washer, 5/84256-00617
Lock nut, 5/84270-00418

R400-010P - Page 26 - 1/10
© 2010 Alamo Group Inc.

R400 CE SHIELDING



784 6 5

3
2

1
7

9
6

8

10

DescriptionQtyPart No.Ref.
Rubber Bumper Receiver2R400-1701
Rubber Bumper Mount2R400-1712
Rubber Bumper2233-0603
U-Bolt, 3/8 x 4 x 5-1/164258-1104
Bolt, 1/2 x 4 UNC2250-0485
Washer, 1/2"4256-0116
Locknut, 3/8" UNC12270-0177
Washer, 3/8"12256-0178
Locknut, 1/2" UNC2270-0079
Bolt: 3/8 x 2: UNC: GR5: plated:4250-03210

R400-010P - Page 27 - 1/10
© 2010 Alamo Group Inc.

R400 BACK UP BUMPERS



9

6

5

67

5

8

5

4

3

20
2

1

1213

11

16

14

17

10

15

A

A

TION ASEC -A

DescriptionQtyPart No.Ref.
Outer Tube and Mount1232-621A1
Inner Tube/ S&N Assembly1232-622A2
Crank, Handle c/w Ref # 5 & 101232-62310
Cover1232-62411
Bolt: 1/4-20 x 3.12 Carr.2232-62512
Lock Nut: 1/4'2232-62613
Pull Pin Assembly1232-627A14
Grease Fitting1232-62816
Repair Kit, c/w Ref # 3,4,6,7,8,91232-630A20

R400-010P - Page 28 - 1/10
© 2010 Alamo Group Inc.

HITCH JACK 232-550



R400-010P - Page 29 - 1/10
© 2010 Alamo Group Inc.

SAFETY CHAIN S000-010



NOTE: 10,100 lbs capacity, 59" minimum length

NOTE: This safety chain is intended as an auxiliary attaching system per ASAE S338.3. The safety
chain will help control the rotary cutter should it accidentally separate from the drawbar. Do Not
Use the Safety Chain for Towing. Replace the entire chain if any link or end fitting is broken,

damaged or stretched.
DescriptionQtyPart No.Ref.
Safety Chain1S000-0101

R400-010P - Page 30 - 1/10
© 2010 Alamo Group Inc.

SAFETY CHAIN S000-010



100-3252..........................................................21
100-4260......................................................4, 12
101-021............................................................24
101-023............................................................24
101-025............................................................24
101-163............................................................22
101-164............................................................22
101-165............................................................22
101-166............................................................22
101-167............................................................22
101-168............................................................22
101-169............................................................22
101-170............................................................22
101-171............................................................22
101-172............................................................22
101-173............................................................22
101-174............................................................22
101-175............................................................22
101-176............................................................24
101-201............................................................24
101-203............................................................24
101-234............................................................24
101-244............................................................24
101-285............................................................24
101-286............................................................24
108-001............................................................12
108-005......................................................12, 16
108-025......................................................16, 19
108-030............................................................19
108-031......................................................12, 16
108-043................................................12, 19, 21
108-044............................................................12
108-045............................................................16
108-046............................................................16
111-148.............................................................12
111-153.............................................................16
111-154.............................................................16
111-183.............................................................12
111-228.............................................................12
111-243.............................................................19
111-244.............................................................19
111-245.............................................................19
111-246.......................................................14, 16
111-286.............................................................12
111-289.............................................................12
111-330.............................................................12
111-331.............................................................16
111-332.............................................................21
111-333.............................................................16
116-006................................................14, 16, 18
117-012............................................................18
117-912............................................................14
117-918............................................................18
117-925............................................................18

117-930............................................................18
117-932............................................................18
117-960............................................................18
117-961............................................................18
117-962............................................................18
117-963............................................................18
117-964............................................................18
117-965............................................................18
117-966............................................................18
117-967............................................................18
117-968............................................................18
117-969............................................................18
117-970............................................................18
124-010............................................................12
126-116............................................................16
126-122............................................................12
126-123............................................................12
126-124............................................................12
126-125............................................................12
127-100............................................................19
130-0020................................................2, 14, 16
133-0010..........................................................16
201-006............................................................10
205-001............................................................10
206-011............................................................10
207-001............................................................10
207-002............................................................10
207-003............................................................10
207-004............................................................10
207-005............................................................10
207-006............................................................10
207-047............................................................10
207-060............................................................10
209-010............................................................10
209-011............................................................10
210-002............................................................10
211-002............................................................10
228-008..............................................................8
228-012..............................................................2
230-005..............................................................8
232-550..............................................................2
232-621A..........................................................28
232-622A..........................................................28
232-623............................................................28
232-624............................................................28
232-625............................................................28
232-626............................................................28
232-627A..........................................................28
232-628............................................................28
232-630A..........................................................28
233-057............................................................26
233-060............................................................27
250-002..............................................................2
250-003............................................................16

R400-010P - Page 31 - 1/10
© 2010 Alamo Group Inc.

PART INDEX



250-007..............................................................2
250-013........................................................2, 14
250-018................................................14, 16, 19
250-019............................................................14
250-022............................................................24
250-023........................................................2, 24
250-0261..........................................................21
250-028............................................................19
250-032............................................................27
250-048............................................................27
250-049..............................................................2
250-056..............................................................4
250-059........................................................4, 26
250-060......................................................14, 26
250-061..............................................................8
250-063..............................................................4
250-083............................................................14
250-087............................................................10
250-089..............................................................8
250-090....................................................2, 6, 10
250-093........................................................6, 26
250-095..............................................................6
250-099..............................................................8
250-106............................................................14
250-107..............................................................2
250-111...............................................................4
250-114..............................................................2
250-116............................................................14
250-1204............................................................4
250-125..............................................................4
255-003............................................................14
255-005....................................................2, 8, 14
255-009..........................................................4, 8
255-013............................................................14
256-001........................................................4, 21
256-003............................................................14
256-006..........................................2, 6, 8, 14, 26
256-011..................................................4, 26, 27
256-014............................................................14
256-017..................................................4, 12, 27
256-018..............................................................2
256-020........................................................2, 14
256-052..............................................................4
256-053..............................................................8
256-0531............................................................8
256-0532............................................................8
256-073..............................................................8
257-019........................................................2, 14
257-032......................................................14, 24
258-003..............................................................8
258-110........................................................4, 27
258-113..............................................................4
262-007..............................................................4
262-009..............................................................4

268-003............................................................14
268-022............................................................14
270-001..........................................................2, 4
270-002..............................................................4
270-004..........................................2, 6, 8, 10, 26
270-006..............................................................4
270-007........................................2, 4, 14, 26, 27
270-017..................................2, 4, 12, 19, 21, 27
270-020........................................................2, 14
270-025........................................................2, 16
271-005......................................................10, 21
271-051..............................................................2
273-006....................................................4, 8, 10
275-010............................................................20
276-108............................................................20
276-297............................................................20
276-317............................................................20
276-318............................................................20
276-320............................................................20
277-003............................................................20
277-004............................................................20
280-008............................................................12
280-151............................................................26
280-201..............................................................2
302-015............................................................21
302-035............................................................26
310-805............................................................14
311-801............................................................14
311-802............................................................14
312-825............................................................14
312-834............................................................14
312-835............................................................14
352-101..............................................................8
356-100..............................................................8
362-004..............................................................8
362-010..............................................................4
362-015........................................................4, 21
431-01..............................................................19
520-447............................................................19
570-023..............................................................8
579-034..............................................................8
590-600..............................................................8
60-49..................................................................8
61-01................................................................14
90-05..................................................................2
902-010............................................................14
909-001............................................................14
C000-001................................................2, 12, 21
C000-006..........................................................21
C000-355............................................................2
R000-112............................................................2
R100-105............................................................2
R100-114............................................................2
R100-116............................................................2

R400-010P - Page 32 - 1/10
© 2010 Alamo Group Inc.

PART INDEX



R100-117............................................................4
R100-140..........................................................10
R100-160............................................................8
R100-175............................................................8
R100-177............................................................8
R100-301..........................................................14
R100-302..........................................................26
R100-303..........................................................26
R100-306..........................................................26
R100-308..........................................................26
R100-314..........................................................26
R100-315..........................................................26
R100-316..........................................................26
R400-101........................................................2, 4
R400-110............................................................2
R400-117............................................................4
R400-118............................................................4
R400-119............................................................4
R400-120............................................................6
R400-123............................................................4
R400-124............................................................4
R400-125............................................................4
R400-127............................................................4
R400-128............................................................4
R400-129............................................................4

R400-131............................................................4
R400-132............................................................4
R400-133............................................................4
R400-134............................................................4
R400-135............................................................4
R400-136............................................................4
R400-137............................................................4
R400-138............................................................4
R400-143............................................................6
R400-144............................................................6
R400-145............................................................6
R400-146............................................................6
R400-147............................................................6
R400-148............................................................4
R400-151............................................................4
R400-170..........................................................27
R400-171..........................................................27
R400-172............................................................4
R400-173............................................................4
R400-174......................................................2, 14
R400-175............................................................2
R400-176..........................................................12
R400-301..........................................................26
S000-010..........................................................30
S000-091............................................................4

R400-010P - Page 33 - 1/10
© 2010 Alamo Group Inc.

PART INDEX





High Rise 8000 R400-010P
Printed in Canada

LUKE HP
NESSA LABEL


	R400 Main Frame
	R400 Bucket Linkage
	R400 Bucket Assembly
	Rock Picker Reel and Grate
	R400 Hub & Axle
	R400 Hydraulic Circuit
	Rock Picker Hydraulic Drive Kit
	R100-201 Flow Control Kit
	Motor, 116-006
	Reel Type-Motor Valve Kit
	Motor Valve Kit (Electrical)
	Rock Picker Swing Hitch Option
	Hydraulic Cylinder, 100-4260
	Hydraulic Cylinder, 100-3252
	R400 CE Shielding
	R400 Back Up Bumpers
	Hitch Jack 232-550
	Safety Chain S000-010

